WEST FALMOUTH SEWER MASTER PLAN

for the
TOWN OF FALMOUTH, MAINE

JUNE 2017

WRIGHT-PIERCE =

Engineering a Better Environment




TOWN OF FALMOUTH, MAINE

WEST FALMOUTH SEWER MASTER PLAN

JUNE 2017
W ‘t\”””ﬁ Vg
\\\\“\\\\“,\ ot W, e "y,
SNxe OB, 77, SNE OF 1w,
N, Ao 09, A\ N e ‘~\\’q/

Prepared by:

Wright-Pierce
99 Main St.
Topsham, ME 04086



TABLE OF CONTENTS

TOWN OF FALMOUTH, MAINE
WEST FALMOUTH SEWER MASTER PLAN

TABLE OF CONTENTS

SECTION DESCRIPTION PAGE
EXECUTIVE SUMMARY ..ottt e e e e s e e s s an e e e e e e e e ES-1
SECTION 1 INTRODUCTION ...outiiiiiiieiiiiiiiiiii ettt e e aer e e e e e e e s snnaaneneeeeae e 1-1
1.1 BACKGROUND ...uuiiiiiiicc ettt a e e e e e e 1-1
1.2 SCOPE OF STUDY ...ttt ae e 1-2
[...]
lead/lag sequence. The pump capacities of the three upstream pump stations exceed the Pinehurst
Drive Pump Station capacity but, the additional storage allows for attenuation of the peak flows.
Further, the High School Pump Station and Falmouth Road Pump Station are not allowed to
operate concurrently or they could overwhelm Pinehurst Drive Pump Station.

FIGURE 2-6
PINEHURST DRIVE PUMP STATION

The station has a 4 inch diameter PVC force main which discharges to the 8-inch diameter
gravity interceptor on Woodlands Drive that runs to Woodlands Clubhouse Pump Station. The
total length of the force main is approximately 1,465 feet.

13014A 2-8 Wright-Pierce



2.25  Woodland Drive Pump Station

Woodlands Drive Pump Station (Figure 2-7) is located off Woodlands Drive near the
intersection with Lindenwood Lane. It was constructed in 1987. The station collects residential
flows from most of Woodlands Drive and two small pump stations on Lindenwood Lane and
Cherrywood Lane. It includes two submersible pumps, discharge piping and valves, pump

controls and electrical panels.

The pumps have a capacity of 153 and 117 gpm based on draw down tests conducted in 2008.
The pump capacity is higher than the nameplate capacity of 110 gpm. The pumps operate in a

lead/lag sequence.

FIGURE 2-7
WOODLANDS DRIVE PUMP STATION

The station has a 4 inch diameter PVC force main which discharges to the 8-inch diameter
gravity interceptor on Woodlands Drive that runs to Pinehurst Pump Station. The total length of

the force main is approximately 775 feet.

13014A 2-9 Wright-Pierce



2.2.6  High School Pump Station

High School Pump Station (Figure 2-8) is located in the South East corner of the High School
property off Woodville Road. It was constructed in 1989. The station collects institutional flows
from the school and residential flows from Woodville Drive. It includes two submersible pumps,
discharge piping and valves, pump controls, and electrical panels.

The pumps have a capacity of 229 and 218 gpm based on draw down tests conducted in 2008.

The pump nameplate capacity is unknown. The pumps operate in a lead/lag sequence.

FIGURE 2-8
HIGH SCHOOL PUMP STATION

The station has a 6-inch diameter PVC force main which connects to the combined 6-inch force
main with Falmouth Road Pump Station before entering the Pinehurst Drive Pump Statin wet
well. The total length of the force main is approximately 2,900 feet. The combined section of
force main is approximately 670 feet long.

13014A 2-10 Wright-Pierce



2.2.7  Falmouth Road Pump Station

Falmouth Road Pump Station (Figure 2-9) is located off Falmouth Road less than half a mile east
of the Town Hall on the right. It was constructed in 1998. The station collects residential flows
from Ladyslipper Lane and a small section of Falmouth road as well as flow directly from
Leighton Road Pump Station and Mill Road Pump Station. It includes two suction lift style
pumps in a building that contains, discharge piping and valves, pump controls, and electrical
panels. An emergency generator is located next to the building.

The pumps have a capacity of 220 and 159 gpm based on draw down tests conducted in 2008.
Pump capacity is much lower than nameplate capacity of 250 gpm, likely due to wear of the
pumps and buildup within the force main. The pumps operate in a lead/lag sequence. The pump
capacity of Mill Road Pump Station and Leighton Road Pump Station are higher than Falmouth
Road Pump Station pumping capacity (assuming the 159 gpm pump is operational). There is no
additional storage at this station to attenuate the higher flows.

FIGURE 2-9
FALMOUTH ROAD PUMP STATION

The station has a 6-inch diameter PVC force main which connects to the combined 6-inch force
main with High School Pump Station before entering the Pinehurst Drive Pump Station wet well.
The total length of the force main is approximately 5,500 feet. The combined section of the force

main is approximately 670 feet.

13014A 2-11 Wright-Pierce



2.2.8  Leighton Road Pump Station

Leighton Road Pump Station (Figure 2-10) is located off Leighton Road near the Piscataqua
River. It was constructed in 1998. The station collects residential and commercial flows from
the south portion of Route 100 (Gray Road) and parts of Leighton Road. It includes a building
that contains two suction lift style pumps, discharge piping and valves, pump controls and
electrical panels. An emergency generator is located next to the pump building.

The pumps have a capacity of 196 and 208 gpm based on draw down tests conducted in 2008.
The pump capacity is much lower than nameplate capacity of 270 gpm, likely due to wear of the
pumps and buildup within the force main. The pumps operate in a lead/lag sequence. Currently,
pump controls at Leighton Road Pump Station and Mill Road Pump Station prevent both stations

from pumping at the same time to reduce peak flows to Falmouth Road Pump Station.

FIGURE 2-10
LEIGHTON ROAD PUMP STATION

The station has a 6-inch diameter PVVC force main which connects with the Mill Road force main
to a combined 8-inch ductile iron force main before entering the Falmouth Road Pump Station
wet well. The total length of the force main is approximately 3,200 feet. The combined section of
force main is approximately 1,460 feet.

13014A 2-12 Wright-Pierce



2.2.9  Mill Road Pump Station

Mill Road Pump Station (Figure 2-11) is located off Mill Road between the intersection with
Gray Road and the Piscataqua River. It was constructed in 2002. The station collects residential
and commercial flows from the west portion Falmouth Road, Mill Road and Winn Road
including the flows from Falmouth on the Green. It includes two submersible pumps, discharge
piping and valves, externally mounted pump controls, electrical panels and an emergency
generator beside the Pump Station.

The pumps have a capacity of 204 and 196 gpm based on draw down tests conducted in 2008.
The pump capacity is very similar to the nameplate capacity of 200 gpm. The pumps operate in a
lead/lag sequence. Currently, pump controls at Leighton Road Pump Station and Mill Road
Pump Station prevent both stations from pumping at the same time to reduce peak flows to
Falmouth Road Pump Station.

FIGURE 2-11
MILL ROAD PUMP STATION

The station has a 6-inch diameter PVC force main which connects with the Leighton Road force
main to a combined 8-inch ductile iron force main before entering the Falmouth Road Pump
Station wet well. The total length of the force main is approximately 6,100 linear feet. The
combined section of the force main is approximately 1,460 feet.

13014A 2-13 Wright-Pierce



2.2.10 Other Pump Stations

There are eight other minor pump stations in West Falmouth that are operated by the Town. Five
are on the properties of Falmouth on the Green: Hazeltine, Inverness, Birkdale, Leachfield, and
Baltusrol pump stations. The three other pump stations are near the Woodland Clubhouse Golf
Course: Lindenwood Lane, Cherrywood Lane, and Old Oak Way pump stations. The area
served by each of these eight pump stations is both out of the Growth Area and, near or at full
development potential based on current zoning requirements. Pump station capacity was

assumed to stay the same as current as part of this plan

Average flows for these pump stations were accounted for in the run time data of the larger
downstream pump stations to which they discharge. Peak flow from these pump stations was

based on peak pumping rate and was also accounted for in the downstream flows.

2.3 WASTEWATER TREATMENT FACILITY

The Town is served by a 1.56 million gallon per day (mgd) activated sludge WWTF located off
Clearwater Drive with the final treated effluent discharged to the tidal portion of the Presumpscot
River. The facility has been in operation since 1971. The Town of Cumberland connected in
1981 and was allocated 30% of the licensed average daily flow or 0.468 mgd. The facility
includes: influent flow measurement, screening, grit removal, aeration basins, secondary
clarifiers, sodium hypochlorite disinfection, sodium bisulfite dechlorination, sludge digester and
solids dewatering systems. Many of the unit processes have been upgraded since 1971, but some
of the facilities are original to 1971. A major facility upgrade occurred in 2006 which included:

new aeration basins and blowers,

new chlorine contact tank and disinfection building,

new electrical building,

new scum pump station and septage receiving station,

new mechanical screens,

new clarifier mechanism,

new sludge pumps,

renovation of the control building,

13014A 2-14 Wright-Pierce



renovation of the sludge holding tanks, and

replacement of other pipes, pumps, controls and equipment.

24  CURRENT FLOWS

The following is a brief discussion on the current flows for the WWTF and for each pump

station. In addition, the organics and solids loadings are summarized for the WWTF.

2.4.1  Wastewater Treatment Facility

A summary of wastewater flows and loads to the Town of Falmouth’s WWTF for the period of
January 1, 2010 to December 3, 2012 are summarized in Table 2-1. It should be noted that the
WWTF can experience peak hourly flows of approximately 4.9 mgd. A hydraulic model of the
wastewater treatment facility has determined that the plant can “pass” a maximum flow of 5.2

mgd.

TABLE 2-1: WWTF CURRENT FLOWS AND LOADS
(JANUARY 1, 2010-DECEMBER 3, 2012)

Average Maximum Month Peak Day
Flow (mgd) 0.95 1.66 4.25
BOD:s (lIbs./day) 1,770 2,150 3,309
TSS (Ibs./day) 1,958 2,936 4,854

2.4.2  Pump Stations
2.4.2.1  Average Daily Flow

Current average daily flow was determined for each pump station by multiplying the average
daily run time for each pump by each pump’s capacity. This approach assumes that each pump
runs at full capacity for the duration of the run time. Pump station flow rate was determined by

draw down tests conducted in 2008 as part of the 2009 Comprehensive Pump Station

13014A 2-15 Wright-Pierce



Assessment. Pump run time data was used for an 18 month period from April 2013 to October
2014.

The value for average daily flow was based on the average daily run time for both pumps for this
study period. This value may be slightly higher than the actual average daily flow for some pump
stations that have days were both pump operate simultaneously but this difference does not have
a notable effect on the values. Modifications were made for Lunt Road Pump Station which
typically runs at a maximum flow of 470 gpm instead of the pump capacity of 592 gpm. Table 2-
2, at the end of this section, summarizes average daily flow for the nine pump stations in West
Falmouth.

Flows for eight of the smaller pump stations in West Falmouth were not assessed, since flows to
these stations are not expected to increase. Flow from the eight smaller pump stations is included

in the pump stations downstream.

2422 Peak Day Flow

Current max day flow rate was determined for each pump station by multiplying the highest
combined day run time for both pumps by each pump’s capacity. This approach assumes that
each pump runs at full capacity for the duration of the run time. This value is likely higher than
the actual peak day flow for some stations because run times occasionally total more than 24
hours and the combined flow rate from both pumps running will be less than the sum of their
pumping rates. Peak day flow for Lunt Road Pump Station which typically runs at 470 gpm was
calculated based on the full pump capacity of 592 gpm. Table 2-2, at the end of this section,
summarizes peak day flow for the nine pump stations in West Falmouth that were analyzed as

part of this report.

2.4.2.3 Peak Instantaneous Flow

For some stations, current peak instantaneous flow from each pump station is based on the
maximum pump capacity. For others, it is equal to the peak day flow. This value may be less

than the actual peak flow into the station but, there is no way to reliably predict peak flow to

13014A 2-16 Wright-Pierce



each station without the use of flow monitoring equipment. Table 2-2, at the end of this section

summarizes peak instantaneous flow from the nine pump stations in West Falmouth.

TABLE 2-2:
SUMMARY OF FLOWS FROM WEST FALMOUTH PUMP STATIONS
(APRIL 2013 TO OCTOBER 2014)

Pump Station Average Day Flow | Peak Day Flow | Peak Instantaneous Flow

gpd gpm gpd | gpm gpd gpm
Lunt Road 233,000 162 | 903,000 | 627 903,000 6279
Middle Road 53,000 37 | 179,000 | 124 179,000V 1240
Woodland Clubhouse | 71,000 49 | 212,000 | 147 212,000 1470
Pinehurst Drive 63,000 44 | 253,000 | 176 253,000V 176W
Woodland Drive 9,000 6 36,000 | 25 168,000 117®@
High School 6,000 4 29,000 | 20 314,000 218
Falmouth Road 56,000 39 | 228,000 | 158 229,000 159®@
Leighton Road 12,000 8 24,000 | 17 282,000 196®@
Mill Road 24,000 17 88,000 | 61 282,000 196®

Note: (1) Peak instantaneous flow is assumed as the peak day flow.
(2) Peak instantaneous flow is assumed as the lower of two pumps pumping capacity

13014A

2-17

Wright-Pierce



SECTION 3
POSSIBLE FUTURE CONDITIONS

This section includes a description of the planning area, technologies considered for future sewer
extension projects, the planning period, and population and growth projections. This section also
includes a description of the proposed sewer extension projects including projected future flows

and estimated construction costs.

3.1 PLANNING AREA

The Town of Falmouth recently developed a comprehensive plan which outlines a target Growth
Area described further in the following section. Although the entire area west of 1-295 was taken
into consideration at the beginning of the study, the scope was quickly directed to future sewer
extension and planning within the Growth Area defined by the 2013 Comprehensive Plan.
Focusing the sewer master plan within the Growth Area helps align the sewer master plan with
the Town’s vision for smart growth.

3.1.1 Growth Area

The target Growth Area was outlined in the 2013 Comprehensive Plan. A map of the Growth
Area in West Falmouth is included in Figure 3-1. The Growth Area covers two separate sections
of West Falmouth. The first section includes:
1) North of Portland and south of the Presumpscot River along Middle Road, Ledgewood
Road, Allen Avenue Extension, and Pleasant Hill Road (Appendix A, Map 1);
2) North of the Presumpscot River and south of the Falmouth Spur along Middle Road,
Merrill Road, and parts of Falmouth Road up to the Merrill Road intersection (Appendix
A, Map 2); and
3) Between the Falmouth Spur and Cumberland along Middle Road, Ledgewood Road to
just past the Sherman Drive intersection, and along Woods up to Marshall Drive
(Appendix A, Map 3).

13014A 3-1 Wright-Pierce



The second section includes:

1) The High School property and land served by the High School Pump Station (Appendix
A, Map 5);

2) East of the High School to Route 100 along Twin Ponds Drive, sections of Falmouth
Road west of the railroad crossing, and along Winn Road to just south of the intersection
with Paddock Way (Appendix A, Map 5);

3) Route 100 from the Portland Town line to the Central Maine power easement (Appendix
A, Map 6); and

4) West of 1-95 along Mountain Road up to the Central Maine Power easement, along
Brook Road from Mountain Road to the Portland Town line, along Blackstrap Road up to
the intersection with Blackstrap Way, and in the Brookside Drive and Indian Way

development (Appendix A, portions included in Map 6).

Map 4 in Appendix A covers the area between Woods Road and the High School (including the
Woodlands) which is not designated in the Growth Area.

3.1.2 Excluded Areas within Growth Area

There are a number of unsewered areas inside the Growth Area with fairly large lot sizes that
could easily support onsite septic systems and have topography that would require multiple
pump stations to convey flow to the existing collection system. Many of these areas are already
partially or mostly developed and currently relying on onsite septic systems for wastewater
treatment and disposal. In consultation with Town Staff, the following areas have been